
10:14 2173477705 .. JOHN BOOS CO 

ASSEMBLY INSTRUCTIONS 

FOR 

PARTS: 
1EA- TOP WITH DRAWERS 
1 EA - SLA TTl"'O WOOD SHELF 
2EA - TOWEL BARS 
4EA • S.S. LEGS 

HARDWARE: 

KITCHEN END GRAIN WORK BENCH 

4EA - 1/4-20 X 1 3/4 HEX HEAD BOLT 
4EA- 1/4 FLAT WASHER 
BEA 3/8 FLAT WASHER 
4EA- 3/8 NUT 
4EA • LARGE FLOOR GLIDE 

TOOLS REQUIRED:
7/16 & 9/16 WRl=NCH OR SOCKET WRENCH 

l::!ll!!!. Assistance will ba required In assembly of product. 

INSTRUCTIONS; 

1, Remove all contents of box, making sura assembly area is flat and claan. 

2. Placa top lacs down on a rug, carton, or other protected surface.

PAGE 01 

 

3. Attach each of s.s. lag8 to the metal brackets at each comer. Start one 3/8 nut with two 3/8 washer on each 318 stud.
Position tube in upper portion of s.s. leg were hole provided and then slide into s.s, leg opposite. Do not completely tighten s.s, 
legs at this time. (note: Position s .s. legs so shelf mounting holes In lower portion of the s.s, leg is facing in along the table's 
length. See illu$tratlon on back,) 

4. Position slatted shelf upside down between s.s. legs and attach with one 1/4·20 x 1 3/4 hax hlil.,d bolt with 114 washer at
each shelf hole. Do not tighten complet81y at thl$ time.

5. Tighten s,s, leg hardware then sl.,ttad $half hardware.

6. Screw floor glldes Into the Inserts In the bottom of each lag.

7, With assistance turn table right side up. Your new John Boos & Co. product I$ now ready tor use. 

Ba sure to follow the maintenance and care guidelinas on the enclosed sheet for your new John Boos & Co. product. 




